e aa.  FCC RF Test Report

Report No. : FG110513-01A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel
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Spectrum

Ref Level 20.00 dém  Offset 14.50 d& Made Auto Sweep

SGL Count 10/10
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Spectrum

Ref Level 20.00 dém  Offset 14.50 d& Made Auto Sweep

SGL Count 10/10

(@1 Max (@1 Max
Limit qhack PARS Limit qhack PARS
10 dbife_fPURIOUS | INE_ARS P 10 dbife_fPURIOUS | INE_ARS P
od od
LINE_PES, LINE_PES,
-50 df 50 df
60 60
704 70 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW 1 Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | REW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz | 1.000 GHz 1.000 MHz 891.17101 MH2 -37.93 dBm -24.93 di 30.000 MHz | 1.000 GHz 1.000 MHz 847.05897 MH2 -37.50 dBm -24.50 dB.
1,000 GHz 1.845 GHz 1.000 M 1.57790 GHz -37.71 dém -24.71de 1,000 GHz 1.845 GHz 1.000 MHz 1,48838 GHz -37.84 dém 24,94 dB
1.915 GH2 3.000 GH2 1.000 MH2 2.39960 GH2 -36.71 dBm -23.71 dB 1.915 GH2 3.000 GH2 1.000 MH2 2.57155 GH2 -35.44 dBm 44 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -30.81 dem -17.81de 2.000 GHz 7.000 GHz 1.000 MHz 5.99188 GHz -31.48 dbm -18.49 dB
7.000 GHz 00 GHz 1,000 MHz 13,49370 GHz -33.26 dBm -20,26 dB. 7.000 GHz 13.600 GHz 1,000 MHz 1265037 GHz -33.67 dBm -20,67 dB.
13,600 GHz 19.100 GHz 1.000 MHz 16.51538 GHz -28.92 dbm -15.92 di 13,600 GHz 19.100 GHz 1.000 MHz 16. 18650 GHz -25.58 dBbm -16.58 dB
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Middle Channel

Middle Channel

Spectrum

Ref Level 20.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 10/10

Spectrum

Ref Level 20.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 10/10

(@1 Max (@1 Max
Limit qhack PARS Limit qhack PARS
10 dbife_fPURIOUS | INE_ARS P 10 dbife_fPURIOUS | INE_ARS P
od od
LINE_PES, LINE_AES,
50 dam S0 d
60 60
704 704
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW 1 Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | REW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz | 1.000 GHz 1.000 MHz 663.82059 MH2 -37.15 dBm -24.15 dB 30.000 MHz | 1.000 GHz 1.000 MHz 622.13143 MH2 -37.93 dBm -24.93 dB
1,000 GHz 1.845 GHz 1.000 MHz 1.77004 GHz -37.40 dbm -24,40 dB. 1,000 GHz 1.845 GHz 1.000 MHz 1.72739 GHz -36.41 dbm -23.41d8
1.915 GH2 3.000 GH2 1.000 MH2 2.95125 GH2 -35.94 dBm -22.94 dB 1.915 GH2 3.000 GH2 1.000 MH2 2.13435 GH2 -36.02 dBm -23.02 dB
2.000 GHz 7.000 GHz 1.000 MHz 5.92488 GHz -31.50 dm -18,90 dB 2.000 GHz 7.000 GHz 1.000 MHz 6.61330 GHz -32.23 dbm -19.23dB
7.000 GHZ 13.600 GHz2 1.000 MHz 13.56347 GHz -32.89 dm -19.89 dB 7.000 GHZ 13.600 GHz2 1.000 MHz 13.39235 GHz -33.60 dm -20.60 dB
13,600 GHz 19.100 GHz 1.000 MHz 17.58073 GHz -28.63 dm -15.63 dB 13,600 GHz 19.100 GHz 1.000 MHz 16.51420 GHz -25.36 dbm -16,36 dB
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Highest Channel

Highest Channel

Spectrum

Ref Level 20.00 dém  Offset 14.50 dB
SGL Count 10/10
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Spectrum
Ref Level 20.00 dém  Offset 14.50 dB
SGL Count 10/10

@1 Max
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Limit ¢heck H Limit ¢heck pa
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LINE_pBS,

60 60
704 704
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW 1 Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | REW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz | 1.000 GHz 455.37481 MHz -38.48 dBm -25.48 db 30.000 MHz | 1.000 GHz 1.000 MHz 755.43978 MH2 -38.17 dBm -25.17 dB
1,000 GHz 1.845 GHz 163871 GHz -38.16 dbm -25.16 dB 1,000 GHz 1.845 GHz 1.000 MHz 108905 GHz -37.21 dém -24,21dB
1,915 GHz 2.000 GHz 2.24758 GHz -36.77 dBm -23.77 dB. 1,915 GHz 2.000 GHz 1.000 MHz 2.56192 GHz -35.95 dBm -22,96 dB.
2.000 GHz 7.000 GHz 5.95426 GHz -31.39 dbm -18.39 dB 2.000 GHz 7.000 GHz 1.000 MHz 6.84477 GHz -31.52 dbm -18.52 de
7.000 GHz 13.600 GHz 12.75361 GHz -33.76 dBm -20,76 dB. 7.000 GHz 13.600 GHz 1,000 MHz 13.27356 GHz -33.21 dBm -20,21 dB.
13,600 GHz 19.100 GHz 1.000 MHz 15.76390 GHz -25.00 dm -16,00 dB 13,600 GHz 19.100 GHz 1.000 MHz 17.60037 GHz -25.34 dbm -16,34 dB
- — -
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Frequency Stability|
Test Conditions | Middle Channel G(SG'V?,\:;’ (Eggygg‘;s 5 2!:;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0178 0.0125
40 Normal Voltage 0.0034 0.0035
30 Normal Voltage 0.0025 0.0012
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0014 0.0142
0 Normal Voltage 0.0018 0.0005
-10 Normal Voltage 0.0032 0.0002 PASS
-20 Normal Voltage 0.0011 0.0112
-30 Normal Voltage 0.0010 0.0121
20 Maximum Voltage 0.0124 0.0141
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0061 0.0164
Test Conditions Middle Channel Gs(g;;go (Egggl?::s 8) Nl;i::i;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021 0.0065
40 Normal Voltage 0.0185 0.0046
30 Normal Voltage 0.0032 0.0065
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0112 0.0034
0 Normal Voltage 0.0021 0.0071
-10 Normal Voltage 0.0091 0.0000 PASS
-20 Normal Voltage 0.0003 0.0005
-30 Normal Voltage 0.0152 0.0003
20 Maximum Voltage 0.0001 0.0006
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0032 0.0003
Note:
1. Normal Voltage = 3.87V. ; Battery End Point (BEP) = 3.45 V. ; Maximum Voltage =4.45 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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A2. WCDMA

Peak-to-Average Ratio

Mode WCDMA Band V(dB) | WCDMA Band li(dB) | WCDMA Band IV(dB) | Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 2.90 2.75 2.67
Middle CH 2.90 2.78 2.90 PASS
Highest CH 2.96 2.70 2.96
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SPORTON LAB.

FCC RF Test Report Report No. : FG110513-01A

WCDMA Band V (RMC 12.2Kbps) WCDMA Band Il (RMC 12.2Kbps)
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Spectrum | Spectrum |
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c y Ci Di Function Samples: 130000 c y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% 19 | 0.a% | p.01% | Mean | poak | crest | 0% | 195 | 0a% | p.019% |
Trace 1 | 2337 cbm 26,37 dbm 3.00 dB 1.71 d& 2.61 dB 2.90 dB 2.99 dB Trace 1 | 2340 cbm 26,20 dbm 2.80 dB 1.68 dB 2.52 dB 2.75 dB 2.84 dB
— — —
L il Measuring... MARANARAD Wk p L )i Heasuring...  ERANANNND W 4

Middle Channel

Middle Channel

Spectrum a Spectrum a
Ref Level 20.00 dém  Offset 14,00 d& Ref Level 00 dém  Offset 14,50 d&
o att 30d8  AQT 2ms @ RBW 10 MHz o att 30d8  AQT 2ms @ RBW 10 MHz
@153 view @153 view
o - o -
00 3 00 A
1 i | i
\ N ‘I N
1E- i 1E-
\ T T
1€ + 3 1€ =
CF 896.4 MHz : ean Pvir + 20.00 db CF 1.88 GHz g Mean Pwr + 20.00 d
c y Ci Di Function Samples: 130000 c y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% 19 | 0a% | p.01% | Mean | poak | crest | 0% | 195 | 8a% | p.019% |
Trace 1 | 2332 dbm 26,25 dbm 2.93 dB 1.74 db 2.64 dB 2.90 dB 2.93 dB Trace 1 | 2345 cbm 26,25 dbm 2.80 dB 1.68 dB 2.55 db 2.78 dB 2.81 dB
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Highest Channel
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mean | poak | crest | 10% | 19 | 0o.a% | s.01% | mean | poak | crest | 10% | 195 | 0a% | p.01% |
Trace 1 | 2341 cbm 26,51 dbm 3.10 dB 1.74 db 2.64 dB E 07 dB Trace 1 | 2346 cbm 26,18 dbm 2.72 dB 1.65 dB 2.45 dB 2.70 dB 2.72 dB
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WCDMA Band IV (RMC 12.2Kbps)
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26dB Bandwidth

Mode WCDMA Band V(MHz) WCDMA Band II(MHz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps

Lowest CH 4.71 4.74 4.74
Middle CH 4.71 4.74 4.72
Highest CH 4.71 4.74 4.72
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

pectrum Lm Lm
Ref Level 30.00 GBm  Offset 14,00 OB & RBW 100 kHz Ref Level 30.00 GBm  Offset 14,50 OB & RBW 100 kHz
jo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT po_Att 30d8  SWT 19 ps @ VBW 300 kHz Mode Auto FFT
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" Bw K: 4.705000000 MHZ| By g 4.735000000 MHZ
10 Q factor X 175.8] 10 7 'Q factor \ 391.0]
Y \
[ . [ |<‘
¥ f
BUL! ¢ BUL! 1
. N o
&0 ) —e VA
P IR s A I
o e - =30
40 di 40 di
-0 -0
60 df 60 df
CF 826.4 MHz 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML T 826.975 MHz 19.71 dém B down 4.705 MHz ML T 1851521 GHz 19.56 dBm nd@ down 4.735 MHz
T1 i 824.052 MHz -6.04 dBm nds 26.00 dB T1 i 1.850032 GHz -6.64 dBm nd8 26.00 d8
T2 1 828.758 MHz -6.47 dbm Q factor 175.8 T2 1 1854768 GHz -6.24 dBm q factor 391.0
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Ref Level 30.00 dém  Offset 14.00 dé & RBW 100 kHz Ref Level 30.00 dém  Offset 14.50 dB & RBW 100 kHz
o Att 30de  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT o At 308 SWT 16 ps @ VBW 300 kHz  Mode Auto FET
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MLIL] 19.78 dBm| mir1] 19.70 dBm|
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 835.531 MHz 15.73 dém ndE down 4.705 MHz ML 1 LET9131 GHz 19.70 dBm ndB down 4,735 MHz
T1 1 834.052 MHz -5.93 dém nds 26.00 dB T1 1 1.877632 GHz -6.47 dBm nd8 26.00 dB
T2 1 836.758 MHz -6.45 dBm Q factor 177.6 T2 1 1862363 GHz -6.38 dBm Q factor 396.6
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 845.731 MHz 15.83 dém ndE down 4.705 MHz ML 1 LO06731 GHz 19.88 dém ndB down 4,735 MHz
T1 1 844.242 MHz -6.38 dém nds 26.00 dB T1 1 1905232 GHz -6.33 dém nd8 26.00 dB
T2 1 848.948 MHz -5.86 dBm Q factor 179.7 T2 1 1909963 GHz -5.99 dBm Q factor 402.7
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

(=
v
RefLevel 30,00 Bm  Offset 14,50 dB & RBW 100 kHz
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Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1.711531 GHz 19.91 dBm ndB down 4,735 MHz
T1 1 1.710032 GHz -6.45 dBm nd8 26.00 d8
T2 1 1.714768 GHz -6.23 dBm Q factor 361.4
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Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1.731731 GHz 19.77 dém ndB down 4.715 MHz
T1 1 1.730242 GHz -6.32 dBm nd8 26.00 d8
T2 1 1.734958 GHz -5.95 dBm Q factor 367.3
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Highest Channel

Spectrum
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Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1.751731 GHz 19.79 dém ndB down 4.715 MHz
T1 1 1.750242 GHz -6.51 dBm nd8 26.00 d8
T2 1 1.754958 GHz -6.86 dBm Q factor 3715
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Occupied Bandwidth

Mode WCDMA Band V(MHz) WCDMA Band II(MHz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps

Lowest CH 413 414 4.15
Middle CH 413 4.15 4.15
Highest CH 413 414 4.15
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel
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Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 826.978 MHz 15.60 dém ML 1 1852979 GHz 19.57 dém
T1 1 824.34206 MHz 10.23 dem oce Bw 4.125874126 MH2 T1 1 1.B503321 GHz 10.63 dBém Occ Bw 4.135864136 MH2
T2 1 928.46793 MHz 10.81 dBm T2 1 1 B544679 GHz 10.42 dBm
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Ref Level 30.00 dém  Offset 14,00 d& RBW 100 kHz Ref Level 30.00 dém  Offset 1450 dB RBW 100 kHz
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
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WCDMA Band IV (RMC 12.2Kbps)
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Conducted Band Edge

WCDMA Band V (RMC 12.2Kbps)
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WCDMA Band IV (RMC 12.2Kbps)
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Conducted Spurious Emission

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

&l

Ref Level 20.00 dém  Offset 14.00 d& Mode Auto Sweep

SGL Count 10/10

Spectrum

&l

Ref Level 20.00 d&m
SGL Count 10/10

Offset 14.50 d&

Mode Auto Sweep

@1 Max
Limit gheck PARS Limit gheck C
10 dblfe_$PURIOUS LINE ABS PABS 10 dblfe—fPLRIONS | INE ABS P,
o od
-10d =
E LN LINE_ABS5
“20 dam |
30 -
50 d
-B01
60 d
704
70 d
Starl 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
‘Spurious Emissions Rongelov | Rangelp | REBW Pawer Abs
Rangelow | Rangeup | RBW 1 Frequency | powerabs | ALimit [| 30.000 MHz | 1.000 GHz 1.000 MHz BS54 B1509 MHz -38.01 dBm
30.000 MHz 520,000 MHZ 1,000 MHz 617.03858 M -26.63 deém -15.63 dB 1,000 GHz 1.845 GHz 1,000 MHz 1.84478 GHz -26,67 dBm
855.000 MHz 1.00D GH2 1.000 MHz 947.06522 M| -38.63 dBm -25.63 dB 1.915 GHz 3.00D GH2 1.000 MHz 2.94935 GH2 -35.70 dBm
1,000 GHz 1,000 MHz 2,55393 GHz -36.68 dém -23.88 dB 3,000 GHz 7.000 GHz 1,000 MHz 6.98825 GHz -32,35 dém
2.000 GHz 1.000 MHz 6.84977 GHz -32.51 dBm -19.51 dB 7.000 GHz 13.600 GHz 1.000 MHz 10.86096 GHz2 -33.21 dBm
7.000 GHz 5.000 GHz 1.000 MHz 7.66054 GHz -33.48 dém 20,48 dB. 13.600 GHz 19.100 GHz 1,000 MHZ 18.53138 GHz -29,62 dBm
e e e
L I J LU L I J LU

Middle Channel

Middle Channel

Spectrum

&

Ref Level 20.00 d2m  Offset 14.00 d& Mode Auto Sweep

SCL Count 10/10

2 ctrum

&

Ref Level 20.00 d&m
SCL Count 10/10

Offset 14.50 d&

Mode Auto Sweep

(@1 Max
Limit qhack PARS Limit qhack PARS
10 dbige_$PURIOUS LINE ABS paES 10 dbife_fPURIOUS | INE_ARS P
o od
[TNE LINE_AES,
30 d 30
=50 df
dem
60
60 df
704
=70 df
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
‘Spurious Emissions Range Lovi | Range Up REBW | | Powerabs | ALimit |
Rangelow | Rangeup | RBW 1 Frequency | powerabs | 30.000 MHz | 1.00D GHz 1.000 MHz 561.05197 MHz -38.00 dBm -25.00 dB.
30.000 MHz 620,000 MHz 1,000 MHz 479.08796 M -40.11 dBm 1,000 GHz 1.845 GHz 1,000 MHz 1.59015 GHz -37.78 dém
855.000 MHz 1.000 GHz 1,000 MHz 956.82029 MHz -37.89 dBm 1,915 GHz 2.000 GHz 1,000 MHz 2.95464 GHz -36,70 dBin
1,000 GHz 1,000 MHz 2.50794 GHz -36.45 dbm 2.000 GHz 7.000 GHz 1,000 MHz 6.85727 GHz -32,13 dBm
3.000 GHzZ 1.000 MHz 5.85789 GHz -31.63 dém 7.000 GHZ 13.600 GH2 1.000 MHZ 10.68324 GHz -33.72 dém
7.000 GHz 9,000 GHz 1,000 MHz 9.13248 GHz -32.50 dBm -19.60 dB 13,600 GHz 19.100 GHz 1.000 MHz 17.87732 GHz -29,50 dBm
Sl el U Sl
| I 4 ‘ | I 4

Highest Channel

Highest Channel

Spectrum

Ref Level 20.00 d2m  Offset 14.00 d& Mode Auto Sweep

SCL Count 10/10

trum

Ref Level 20.00 d&m
SCL Count 10/10

Offset 14.50 d&

Mode Auto Sweep

(@1 Max

@1 Max
Limit ¢heck PA Limit ¢heck ¥
10 dhie _$PURIOUS | INE_aBS va 10 dblE_$PLEIOUS | INE ARS I
o o di
-10di 10 dBm E
SPURIGUS_LINE JRIOUS. LINE_ABS,
-20 deém
-~ a0
i
50 d
60
60 df
704
=70 df
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
‘Spurious Emissions Rongelov | Rangelp | REBW | | Powerabs | ALimit |
Rangelow | Rangeup | RBW 1 Frequency Power Abs ALimit [ 30.000 MHz | 1.00D GHz 1.000 MHz 033.B3058 MHz -38.01 dBm
30.000 MHz 620,000 MHz 1,000 MHz 620.50775 MH. ~38.94 dBm 25,94 dB 1,000 GHz 1.845 GHz 1,000 MHz 1.54919 GHz -37.94 dBém
855.000 MHz 1.000 GHz 1,000 MHz 979.96377 M -38.71 dBm 25,71 dB. 1,915 GHz 2.000 GHz 1,000 MHz 1.91575 GHz -26.13 dBin
1,000 GHz 3.000 GHz 1,000 MHz 2.90139 GHz -36.93 dbm -23.93 db 2.000 GHz 7.000 GHz 1,000 MHz 6.99425 GHz -31.78 deém
2,000 GHz 7.000 GHz 1,000 MHz 6.73628 GHz -32.54 dBm -19.54 dB. 7.000 GHz 13.600 GHz 1,000 MHz 8.90985 GHz -33,38 dBim
7.000 GHz 9,000 GHz 1,000 MHz 9.27272 GHz -32.20 dBm -19.20 di 13,600 GHz 19.100 GHz 1.000 MHz 18.26190 GHz -29.03 dBm
- -
| I 4 ‘ | I 4

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF000

Page Number
Report Issued Date
Report Version

. A31 of A34
: Mar. 18, 2021
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG110513-01A

WCDMA Band IV (RMC 12.2Kbps)
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Frequency Stability|
Test Conditions | Middle Channel :’I‘_",:n%“’:‘;g;gi; 2!:::11
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0006
40 Normal Voltage 0.0000
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0007
-10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0008
Test Conditions Middle Channel gﬁ%ﬂggﬁgg;; Nl;i::i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0014
40 Normal Voltage 0.0017
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0012
-10 Normal Voltage 0.0039 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0014
Note:
1. Normal Voltage = 3.87V. ; Battery End Point (BEP) = 3.45 V. ; Maximum Voltage =4.45 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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1. Normal Voltage = 3.87V.

; Battery End Point (BEP) = 3.45 V. ; Maximum Voltage =4.45 V

Test Conditions | Middle Channel ‘:\I;(;ADCM‘SET(%T:L\), N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0031
40 Normal Voltage 0.0010
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0024
-10 Normal Voltage 0.0041 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0006
Note:

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Top antenna:

GSM850 (GSM)

Frequenc ERP Limit Over SPA SG. TX Cable | TX Antenna Polarization
Channel ( I(\‘IIHz ) y (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -39.60 -13 -26.60 -49.36 -42.85 4.00 9.40 H
2509.2 -40.59 -13 -27.59 -54.79 -44.16 4.88 10.60 H
3345.6 -61.20 -13 -48.20 -77.54 -66.13 5.52 12.60 H
Middle 4182 -56.22 -13 -43.22 -76.58 -60.69 6.00 12.62 H
1672.8 -40.41 -13 -27.41 -49.62 -43.66 4.00 9.40 V
2509.2 -42.41 -13 -29.41 -56.57 -45.98 4.88 10.60 V
3345.6 -61.38 -13 -48.38 -77.45 -66.31 5.52 12.60 V
4182 -56.55 -13 -43.55 -76.92 -61.02 6.00 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE 1 Tx slots)
i Over SPA S.G. TX Cable | TX Antenna o
Channel Fr(el?nlll-lezn)cy ( ::r: ) ( :IS::) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -42.37 -13 -29.37 -52.13 -45.62 4.00 9.40 H
2509.2 -38.68 -13 -25.68 -52.88 -42.25 4.88 10.60 H
Middle 3345.6 -60.52 -13 -47.52 -76.86 -65.45 5.52 12.60 H
1672.8 -41.88 -13 -28.88 -51.09 -45.13 4.00 9.40 V
2509.2 -45.41 -13 -32.41 -59.57 -48.98 4.88 10.60 V
3345.6 -61.43 -13 -48.43 -77.50 -66.36 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps)
— Over SPA S.G. TX Cable |TX Antenna o
Channel Fr(el?nlll-lezn)cy ( :::1 ) ( :I;lnllt) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -60.38 -13 -47.38 -70.14 -63.63 4.00 9.40 H
2509.2 -60.93 -13 -47.93 -75.13 -64.50 4.88 10.60 H
Middle 3345.6 -49.06 -13 -36.06 -65.40 -53.99 5.52 12.60 H
1672.8 -60.46 -13 -47.46 -69.67 -63.71 4.00 9.40 V
2509.2 -62.34 -13 -49.34 -76.50 -65.91 4.88 10.60 V
3345.6 -56.10 -13 -43.10 -72.17 -61.03 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa.  FCC RF Test Report Report No. : FG110513-01A
GSM1900 (GSM)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:;n;:y (EIBRr:) (I:;g::) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -58.25 -13 -45.25 -77.33 -65.00 5.85 12.60 H
5640 -53.76 -13 -40.76 -77.86 -59.56 7.30 13.10 H
Middle 7520 -52.00 -13 -39.00 -78.74 -55.15 8.35 11.50 H
3760 -58.68 -13 -45.68 -77.69 -65.43 5.85 12.60 V
5640 -54.26 -13 -41.26 -77.61 -60.06 7.30 13.10 V
7520 -52.26 -13 -39.26 -78.98 -55.41 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE 1 Tx slots)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:_lin;:y (EIBRr:) (I:;énn':) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -58.61 -13 -45.61 -77.69 -65.36 5.85 12.60 H
5640 -53.39 -13 -40.39 -77.49 -59.19 7.30 13.10 H
Middle 7520 -52.00 -13 -39.00 -78.74 -55.15 8.35 11.50 H
3760 -58.64 -13 -45.64 -77.65 -65.39 5.85 12.60 V
5640 -54.55 -13 -41.55 -77.9 -60.35 7.30 13.10 V
7520 -52.25 -13 -39.25 -78.97 -55.40 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
i Over SPA S.G. TX Cable | TX Antenna o
Channel Fr(el?nlll-lezn)cy (EIBRr:) (:I;::) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -58.69 -13 -45.69 -77.77 -65.44 5.85 12.60 H
5640 -54.96 -13 -41.96 -79.06 -60.76 7.30 13.10 H
Middle 7520 -52.35 -13 -39.35 -79.09 -55.50 8.35 11.50 H
3760 -58.76 -13 -45.76 -77.77 -65.51 5.85 12.60 V
5640 -55.51 -13 -42.51 -78.86 -61.31 7.30 13.10 V
7520 -52.17 -13 -39.17 -78.89 -55.32 8.35 11.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG110513-01A

WCDMA Band IV(RMC 12.2Kbps)

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -59.99 -13 -46.99 -77.43 -66.84 5.65 12.50 H
5197.8 -57.35 -13 -44.35 -79.94 -63.02 713 12.80 H
6930.4 -52.10 -13 -39.10 -78.31 -55.50 8.40 11.80 H
8663 -49.27 -13 -36.27 -79.16 -52.12 8.75 11.60 H
10395.6 -46.97 -13 -33.97 -79.02 -48.39 10.58 12.00 H
Middle 12128.2 -43.65 -13 -30.65 -76.49 -45.07 11.78 13.20 H
3465.2 -60.14 -13 -47.14 -77.6 -66.99 5.65 12.50 V
5197.8 -56.91 -13 -43.91 -79.81 -62.58 7.13 12.80 V
6930.4 -51.60 -13 -38.60 -78.28 -55.00 8.40 11.80 V
8663 -49.69 -13 -36.69 -78.83 -52.54 8.75 11.60 V
10395.6 -47.81 -13 -34.81 -79.1 -49.23 10.58 12.00 V
12128.2 -44.44 -13 -31.44 -76.62 -45.86 11.78 13.20 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG110513-01A

Bottom antenna:

GSM850 (GSM)

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel ( I(\‘IIHz ) y (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -62.70 -13 -49.70 -72.46 -65.95 4.00 9.40 H
2509.2 -61.81 -13 -48.81 -76.01 -65.38 4.88 10.60 H
Middle 3345.6 -61.37 -13 -48.37 -77.71 -66.30 5.52 12.60 H
1672.8 -61.43 -13 -48.43 -70.64 -64.68 4.00 9.40 V
2509.2 -60.89 -13 -47.89 -75.05 -64.46 4.88 10.60 V
3345.6 -61.66 -13 -48.66 -77.73 -66.59 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE 1 Tx slots)
. Over SPA S.G. TX Cable | TX Antenna o
Channel Fr(e:\qnl:-lezn)cy ( ::r: ) (:;nr:) Limit Reading Power loss Gain Pol?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -62.67 -13 -49.67 -72.43 -65.92 4.00 9.40 H
2509.2 -60.63 -13 -47.63 -74.83 -64.20 4.88 10.60 H
Middle 3345.6 -61.42 -13 -48.42 -77.76 -66.35 5.52 12.60 H
1672.8 -63.78 -13 -50.78 -72.99 -67.03 4.00 9.40 V
2509.2 -60.63 -13 -47.63 -74.79 -64.20 4.88 10.60 V
3345.6 -61.70 -13 -48.70 -77.77 -66.63 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Fr(e'c\qnl:lezn)cy ( :BRr: ) (:g::) Limit Reading Power loss Gain PoIa(u:Iz\?)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -64.56 -13 -51.56 -74.32 -67.81 4.00 9.40 H
2509.2 -62.34 -13 -49.34 -76.54 -65.91 4.88 10.60 H
Middle 3345.6 -48.20 -13 -35.20 -64.54 -53.13 5.52 12.60 H
1672.8 -65.20 -13 -52.20 -74.41 -68.45 4.00 9.40 V
2509.2 -62.18 -13 -49.18 -76.34 -65.75 4.88 10.60 V
3345.6 -53.32 -13 -40.32 -69.39 -58.25 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa.  FCC RF Test Report Report No. : FG110513-01A
GSM1900 (GSM)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:;n;:y (EIBRr:) (I:;g::) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -58.75 -13 -45.75 -77.83 -65.50 5.85 12.60 H
5640 -54.93 -13 -41.93 -79.03 -60.73 7.30 13.10 H
Middle 7520 -52.27 -13 -39.27 -79.01 -55.42 8.35 11.50 H
3760 -58.25 -13 -45.25 -77.26 -65.00 5.85 12.60 V
5640 -55.71 -13 -42.71 -79.06 -61.51 7.30 13.10 V
7520 -52.27 -13 -39.27 -78.99 -55.42 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE 1 Tx slots)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:_lin;:y (EIBRr:) (I:;énn':) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -58.50 -13 -45.50 -77.58 -65.25 5.85 12.60 H
5640 -54.98 -13 -41.98 -79.08 -60.78 7.30 13.10 H
Middle 7520 -52.35 -13 -39.35 -79.09 -55.50 8.35 11.50 H
3760 -58.41 -13 -45.41 -77.42 -65.16 5.85 12.60 V
5640 -55.63 -13 -42.63 -78.98 -61.43 7.30 13.10 V
7520 -52.21 -13 -39.21 -78.93 -55.36 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
i Over SPA S.G. TX Cable | TX Antenna o
Channel Fr(el?nlll-lezn)cy (EIBRr:) (:I;::) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -58.24 -13 -45.24 -77.32 -64.99 5.85 12.60 H
5640 -54.89 -13 -41.89 -78.99 -60.69 7.30 13.10 H
Middle 7520 -52.11 -13 -39.11 -78.85 -55.26 8.35 11.50 H
3760 -58.44 -13 -45.44 -77.45 -65.19 5.85 12.60 V
5640 -55.80 -13 -42.80 -79.15 -61.60 7.30 13.10 V
7520 -52.18 -13 -39.18 -78.9 -55.33 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa.  FCC RF Test Report Report No. : FG110513-01A
WCDMA Band IV(RMC 12.2Kbps)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:;n;:y ( EIBR: ) ( :Iénnl:) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -60.27 -13 -47.27 -77.71 -67.12 5.65 12.50 H
5197.8 -57.45 -13 -44.45 -80.04 -63.12 713 12.80 H
Middle 6930.4 -53.01 -13 -40.01 -79.22 -56.41 8.40 11.80 H
3465.2 -60.31 -13 -47.31 -77.77 -67.16 5.65 12.50 V
5197.8 -57.21 -13 -44.21 -80.11 -62.88 713 12.80 V
6930.4 -52.27 -13 -39.27 -78.95 -55.67 8.40 11.80 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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